Baj aj Pul sar 200

| NDEX

1. COVER CYLI NDER HEAD

2. CYLI NDER HEAD

3. VALVE

4. CANVSHAFT / TENSI ONER

5. CYLI NDER AND PI STON

6. CRANKSHAFT

7. BALANCER &BALANCER | DLER GEAR
8. TRANSM SSI ON

9. CHANGE DRUM / SHI FT FORK

10. GEAR CHANGE MECHANI SM

11. ENG NE ASSLY. & CRANKCASE RH
12. CRANKCASE LH

13. COVER RH

14. COVER MAGNETO

15. CLUTCH

16. O L Cool er assenbly

17. CARBURETTOR

18. Al R CLEANER COWP.

19. S| LENCER ASSEMBLY

20. SEAT ASSLY / SEAT LOCK

21. aL PUMP

22. MAGNETO /C.D. 1./ HT. COL
23. STARTER ASSLY ( FOR SELF START)
24. ENG NE MOUNTI NG

25. FRAME / FRAMVE FI TTI NGS

26. SW NG ARM RR. SHOCK ABSORBER
27. Rl DER FOOT REST

28. Pl LI ON FOOT REST/ HOLDER

29. MUDGUARD FRONT & REAR

30. STAND ASSEMBLY

31. TYRE/ TUBE/ RI'M

32. FRONT HUB

33. FRONT MASTER CYLI NDER

34. FRONT DI SC BRAKE

Page No. 1.



Baj aj Pul sar 200

35.
36.
37.
38.
39.
40.
41.
42.
43.
44,
45,
46.
47.
48.
49.
50.

REAR HUB

REAR BRAKE PADAL

HANDLE BAR

FRONT FORK

PAI NTED PARTS & DECALS

CAP TANK &GAUGE FUEL

FITTINGS P. TANK SI DE COVER & COVER SEAT
METER ASSEMBLY

CONTROLS CABLES

CHAI' N COVER

HEAD LAMP &FAI RI NG

| NDI CATOR LI GHT ASSEMBLY

TAIL LAMP ASSLY. /FR&RR NO PLATE
ELECTRI CAL EQUI PMENTS

TOOL KI'T

ACCESSCRI ES / GRAB HANDLE

Page No. 2.



Baj aj Pul sar 200
Model Code: "001MC625" Model Nanme: "Bajaj Pul sar 200"
Plate Code: "1" Plate Description: "COVER CYLI NDER HEAD'

Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 JC101036 HEAD CYL W TH COVER FOR SPARES ||1 Y

2 DS101026 COVER - TAPPET 2 Y

3 36DS1001 CYLINDER HEAD 'O RING KI' T 1 Y

4 DS101166 BUSH - SI LENT ( COVER HEAD) 1 Y

5 DS101096 CAP - CAMBHAFT 1 Y

6 39264715 DOVED CAP NUT 4 Y

7 DS101084 GASKET - COPPER 4 Y

8 39253204 BOLT - HEXAGON HEAD W TH FLANCE (|2 Y

- M

9 39107504 BOLT - FLANGED :- SMALL 4 Y

10 DH101272 PLUG 2 Y

11 31101106 GASKET 2 Y

Page No. 3.



Baj aj Pul sar 200
Model Code: "001MC625" Model Nanme: "Bajaj Pul sar 200"
Plate Code: "2" Plate Description: "CYLI NDER HEAD'

Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 JC101036 HEAD CYL W TH COVER FOR SPARES ||1 Y

2 39166005 STUD - MB 2 Y

3 DK101003 GASKET CYLI NDER 1 Y

4 DH101508 DAMPER - CYLI NDER HEAD 5 Y

5 39128321 RING - O 1 Y

6 JC120003 CARBURRETOR | NSULATOR 1 Y

7 DH121038 CLAMP (45 TO 48) 2 Y

8 39167404 BOLT - FLANGE :- M6 X 25 2 Y

9 DH111012 SLEEVE - SPARK PLUG 1 Y

10 39260801 SCREW- CGRUB :- Mo X 0.8 X 7 1 Y

11 36DS1001 CYLINDER HEAD 'O RING KI' T 1 Y

12 JC120001 | NTAKE PI PE 1 Y

13 59210008 O_RI NG (| NSULATOR) 1 Y

15 AP111010 ENG NE TEMPERATURE SENSCR 1 Y

Page No. 4.



Baj aj Pul sar 200
Model Code: "001MC625" Model Nanme: "Bajaj Pul sar 200"
Plate Code: "3" Plate Description: "VALVE"

Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 DS101335 SHAFT ARM ROCKER | NTAKE 1 Y

2 DS101336 SHAFT ARM ROCKER EXHAUST 1 Y

3 DS101333 ARM ROCKER ASSEMBLY W TH ROLLER (|2 Y

& BRG

4 DG101029 COLLET 4 Y

5 39201719 SEAL - AL 2 Y

6 DK101326 VALVE REPAIR KI T ( SPARES) 1 Y

7 DK101327 VALVE KIT ( SPARES) 1 Y

8 DS101366 WASHER WAVE 2 Y

9 59110002 WASHER PLAI N 4 Y

Page No. 5.



Baj aj Pul sar 200
Model Code: "001MC625" Model Nanme: "Bajaj Pul sar 200"
Plate Code: "4" Plate Description: "CAVSHAFT / TENSI ONER'

|

14
O “agy) — 11 1‘3 @
Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 39266921 RING - O (1D 10.15 X 1.5) 1 Y
2 JC101022 CAMSHAFT ASSEMBLY 1 Y
3 39254220 BEARI NG - BALL- 15X42X13 1 Y
4 39261720 BEARI NG - BALL :- 6002 C3 (SKF) |1 Y
5 JC101038 GUIDE CHAIN KI'T 1 Y
6 DS101276 SPROCKET - CAM DRI VEN : - 32 1 Y
TEETH
7 DH101412 CCOLLAR - CAM SPROCKET 1 Y
8 DH101048 WASHER - SPECI AL : - CANMSHAFT 1 Y
9 59040031 BOLT HEX SOCKET HEAD CAP 1 Y
10 DH101050 CHAIN - CAM:- DID 25 - 98 LI 1 Y
11 DH101392 PRECOATED TENSI ONER PI VOT BOLT ||1 Y
- DH10101
12 JC101034 TENSI ONER ASSEMBLY (JC) 1 Y
13 39167304 BOLT - FLANGE :- M 2 Y
14 CS101128 GASKET 1 Y
15 DD101062 BOLT 1 Y

Page No. 6.



Baj aj Pul sar 200
Model Code: "001MC625" Model Nanme: "Bajaj Pul sar 200"
Plate Code: "5" Plate Description: "CYLI NDER AND Pl STON'

Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 DK101063 GASKET CYLI NDER BLOCK 1 Y

2 39218106 PIN - HOLLOWDOWEL :- 14 X 20 4 Y

3 JC101012 ASSEMBLY PI STON 1 Y

4 DK101328 RI NG SET PI STON 1 Y

5 39213217 RI NG - SNAP 2 Y

6 JC101037 CYL BLOCK/ Pl STON ASSEMBLY 1 Y

7 DK101235 BANJO O L COOLER PI PE 1 Y

8 DK101236 BOLT SPECI AL BANJO O L COOLER 2 Y

9 DK101237 WASHER COPPER O L COOLER 4 Y

Page No. 7.



Baj aj Pul sar 200
Model Code: "001MC625" Model Nanme: "Bajaj Pul sar 200"
Plate Code: "6" Plate Description: "CRANKSHAFT"

Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 JC101001 CRANKSHAFT ASSEMBLY COWVPLETE 1 Y
2 39218304 BOLT - HEXAGON HEAD W TH FLANCE |1 Y
3 39216511 WASHER - PLAIN 1 Y
4 31101173 KEY - WOODRUFF FOR CRANKSHAFT 1 Y
CLUTCH SI DE
5 DS101154 KEY 1 Y
6 39215320 BEARI NG - NEEDLE ROLLER :- 3 X ||1 Y
38 X 18
7 DK101248 SPROCKET CAMSHAFT DRI VE (16T) 1 Y
8 39220307 PI N - PARALLEL 1 Y
9 DH101628 CEAR PRI MARY DRI VE 1 Y
10 DH101064 BODY - CENTRI FUGAL O L FILTER 1 Y
11 DH101195 NUT - PRI MARY DRI VE LOCK 1 Y
12 DH101065 COVER - CENTRIFUGAL O L FILTER |1 Y
13 36DK0007 KIT CENTRI FU GAL O L FILTER 1 Y

Page No. 8.



Baj aj

Pul sar 200

Model

Code: "001MC625" Mbdel
Pl ate Code: "7" Plate Description:

Nane:

"Baj aj

Pul sar 200"
"BALANCER &BALANCER | DLER CEAR'

Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 DJ101022 |(|BODY BALANCER ASSEMBLY 1 Y
2 DH101072 BALANCER - RI GHT HAND BEARI NG 1 Y
STOCPER
3 39167204 BOLT - FLANGE :- M6 X 16 1 Y
4 DH101134 ||LEVER COWPLETE - GEAR SH FT 1 Y
5 39215220 BEARI NG - DRAWN CUP NEEDLE 2 Y
ROLER: 1X14X15
6 DJ101133 SPRING - TORSI ON : - BALANCER 2 Y
7 39255717 ||CI RCLIP 2 Y
8 39168606 ||[PIN - HOLLOW DOWEL 2 Y
9 39162011 WASHER - PLAIN :- 10 X 20 2 Y
10 DH101359 ||HOLDER ASSEMBLY - BALANCER 1 Y
| DLER
11 39167404 BOLT - FLANGE :- M6 X 25 3 Y

Page No. 9.



Pul sar 200

Baj aj

Model Name: "Bajaj Pul sar 200"
Pl ate Description: "TRANSM SSI ON'

" 001MC625"

Code:
n 8"

Model

Pl at e Code:

Page No. 10.



Baj aj Pul sar 200
Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Number Wth Effect
No From
1 DK101125 SHAFT | NTPUT TRANSM SSI ON (LH 1 Y
THREAD)
2 39215811 WASHER - PLAI N 2 Y
3 DK101103 CEAR 4TH DRI VE 1 Y
4 DH101079 WASHER - SPLI NE 3 Y
5 DH101235 Cl RCLI P 4 Y
6 DK101102 CEAR THI RD DRI VE 1 Y
7 DK101104 CEAR 5TH DRI VE 1 Y
8 DH101084 GEAR - 2ND :- DRIVE 1 Y
9 39216011 WASHER - PLAIN 1 Y
10 DK101145 SHAFT QUTPUT T/ M 1 Y
11 DH101336 WASHER - SPECI AL :- 20.2 X 27 X||2 Y
1
12 DK101105 CEAR 3RD DRI VEN 1 Y
14 DK101106 CEAR 4TH DRI VEN 1 Y
15 DH101111 BUSH - 1ST :- DRI VEN 1 Y
16 DK101118 CEAR 1ST DRI VEN 1 Y
17 DK101107 CEAR 5TH DRI VEN 1 Y
18 DH101319 BUSH - 2ND :- DRI VEN 1 Y
19 DH101333 CEAR - 2 ND :- DRIVEN 1 Y
20 DK101245 COLLAR SPROCKET 1 Y
21 30101061 RING - O 1 Y
22 Dv101048 SPROCKET QUTPUT ( 14T) 1 Y
23 DJ101063 PLATE - DRI VE SPROCKET 1 Y
24 39106204 BOLT - FLANGED :- SMALL 2 Y

Page No. 11.




Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "9" Plate Description: "CHANGE DRUM / SH FT FORK"

7N
N
N

8 \\_
&\

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 DK101159 FORK GEAR SHI FT 1 Y

2 DK101160 FORK GEAR SHI FT OUTPUT 2 Y

3 DH101146 SHAFT - GEAR SHI FT FORK 1 Y

4 DH101493 SHAFT - CEAR :- FORKSHI FT 1 Y

5 DK101157 DRUM ASSLY CGEAR SHI FT 1 Y

6 39243704 BOLT - HEXAGON SOCKET HEAD CAP ||1 Y

- M

7 39260607 PI'N - PARALLEL 1 Y

8 DJ101230 GUI DE GEAR SHI FT 1 Y

9 DH101496 SPACER - GQUIDE :- GEAR SH FT 1 Y

10 DK101135 BUSH ( DRUM CHANGE) 1 Y

Page No. 12.



Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "10" Pl ate Description: "GEAR CHANGE MECHANI SM'

%

‘e

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 DH101699 |(|LEVER COWPLETE GEAR SHI FT 1 Y
2 DH101714 SPRI NG ARM RESET 1 Y
3 DH101744 MJUFFLER COVPLETE 1 Y
4 DH101694 |[|LEVER CGEAR SHI FT 1 Y
5 DH101509 DAMPER 1 Y
6 39245304 BOLT - FLANGE :- M 1 Y
7 DH101393 ||PRECOATED BOLT GEAR SHI FT - 1 Y
DH101013
8 DH101503 STOPPER - DRUM 1 Y
9 DK101253 SPRI NG GEAR SHI FT STOPPER 1 Y
( DETENT)
10 DH101394 ||PRECOATED BOLT SPECI AL - 1 Y
DH101225

Page No. 13.



Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Plate Code: "11" Plate Description: "ENG NE ASSLY. & CRANKCASE RH'

%

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 JC101018 ||[ENG NE ASSY COW W TH ST MOTOR (|1 Y
2 JC101029 |[CRANKCASE RH (JO) 1 Y
3 59050008 ||STUD MLO (BOLT STUD CYLI NDER) 2 Y
4 DH101383 ||PRECOATED FLANGED BOLT M5 X 12 ||1 Y
- 3910620
5 DH101006 GASKET - CRANKCASE 1 Y
6 39258320 BEARI NG - BALL :- 6004 HN3 SKF ||1 Y
7 39260120 ||BEARING - BALL :- 61905 (25 X 1 Y
42 X 9)
8 39218006 |[PIN - HOLLOWDOWEL :- 12 X 20 2 Y
9 59200027 BEARI NG NRB HK 1516 (15*21*16) 1 Y
10 DH101487 ||PLATE - STOPPER :- BEARI NG - 1 Y
DRUM

Page No. 14.



Baj aj Pul sar 200

Pul sar 200"

Model Nane: "Baj aj

"12" Pl ate Description:

" 001MC625"

Code:

Model

" CRANKCASE LH'

Pl at e Code:

Page No. 15.



Baj aj Pul sar 200
Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Number Wth Effect
No From
1 JC101016 CRANKCASE LH 1 Y
2 59050008 STUD MLO (BOLT STUD CYLI NDER) 2 Y
3 DK101094 CGUI DE STARTER ASSLY 1 Y
4 39218819 SEAL - AL 1 Y
5 59210006 RI NG O 1 Y
6 DK101097 DAMPER AXI AL ( RUBBER ) 1 Y
7 39075201 SCREW - COUNTERSUNK CROSS :- M |3 Y
8 39260320 BEARI NG - BALL 6202- RS1/ HN3 1 Y
15X35X11
9 59200006 BEARI NG BALL 1 Y
10 39218520 BEARI NG - DEEP GROOVE BALL 1 Y
11 30101014 SEAL - AL 1 Y
12 39219019 SEAL - AL 1 Y
13 DH101203 Pl PE - BREATHER 1 Y
14 DH101661 PLUG DRAI N MAGNETI C 1 Y
15 31101106 GASKET 1 Y
16 31201081 SW TCH - NEUTRAL 1 Y
17 DH101264 GASKET - NEUTRAL SW TCH 1 Y
18 39167704 BOLT - M6 X 45 8 Y
19 39230504 BOLT - HEXAGON HEAD W TH FLANGE ||1 Y
- M8
20 DJ201021 CABLE ASSEMBLY - BATTERY TO 1 Y
EARTH
21 39244811 WASHER - PLAIN 1 Y
22 39218006 PIN - HOLLOWDOWEL :- 12 X 20 2 Y
23 39218106 PIN - HOLLOWDOWEL :- 14 X 20 2 Y

Page No. 16.




Baj aj Pul sar 200

Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "13" Pl ate Description: "COVER RH'

Abes A t/’l
s Y e -
S ¢ o
R A T ) ‘ (o
RN N 14 =
5 =
N MR 13 26 25 23 24
LR PN P
g P
\\5 il 7 7o M
=l Oy : (M wo o

Page No. 17.



Baj aj Pul sar 200
Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Number Wth Effect
No From
1 JC101031 ||COVER RH (JC) 1 Y
2 DH101197 GROWMVET - BREATHER 1 Y
3 39104119 SEAL - AL 1 Y
4 DH101141 RACK 1 Y
5 DH101142 SHAFT - CLUTCH RELEASE 1 Y
6 DK101251 PI' N PARALLEL (CLUCTH SHAFT) 1 Y
7 DG101418 GAUGE 1 Y
8 DS101215 CLIP - WRE 1 Y
9 DS101353 BOLT FLANGED M5 ( PRECOATED) 10 Y
10 39099906 PI'N - HOLLOW DOWEL 2 Y
11 DK101252 BRACKET CLUTCH CABLE 1 Y
12 DH101154 GASKET - COVER - RI GAT HAND 1 Y
13 DH121015 PLUNGER - O L 1 Y
14 DH121011 PLATE - PLUNGER O L 1 Y
15 DH121012 SPRING - JONT A 1 Y
16 DH101544 SPRI NG TORSI ON CLUTCH LEVER 1 Y
17 39244311 WASHER - PLAI N 1 Y
18 DH101510 DAMPER - | NTEGRAL (COVER - RH) 1 Y
19 DH101388 PRECCATED FLANGED BOLT M6X10 - 8 Y
39220804
20 DS101252 DECAL - CLUTCH COVER 1 Y
21 39199020 BEARI NG - NEEDLE 2 Y
22 DH101482 PLATE - DAMPER :- COVER - RH 1 Y
23 DK101122 SPRI NG RELI EF VALVE 1 Y
24 30101236 BALL - STEEL 1 Y
25 DK101123 BOLT RELI EF VALVE 1 Y
26 39254717 Cl RCLI P - | NTERNAL 1 Y

Page No. 18.




Baj aj Pul sar 200
Model Code: "001MC625" Model Nane: "Bajaj Pul sar 200"
Pl ate Code: "14" Pl ate Description: "COVER MAGNETO'

%

B8

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 DJ101272 COVER MAGNETO 1 Y

2 Dv101042 GASKET - COVER MAGNETO 1 Y

3 39218304 BOLT - HEXAGON HEAD W TH FLANGE ||7 Y

4 39099906 PI'N - HOLLOW DOWEL 2 Y

5 JC101033 ||COVER LHRR (JC) 1 Y

6 36DH1006 SET DAMPER MAGNETO COVER 1 Y

7 DH101388 PRECOATED FLANGED BOLT M6X10 - 4 Y

39220804

8 36DH1007 SET PLATE MAGNETO COVER 1 Y

9 DJ161012 LABEL - GEAR SHI FT 1 Y

10 AP101043 BEARI NG NEEDLE BENDI X 1 Y

11 DH101157 CAP - CRANK CENTER 1 Y

12 39245221 RING - O 1 Y

13 DH101323 DECAL - MAGNETO COVER 1 Y

Page No. 19.



Baj aj Pul sar 200

Model Code: "001MC625" Model Nane: "Bajaj Pul sar 200"
Pl ate Code: "15" Plate Description: "CLUTCH

%

17—

Page No. 20.



Baj aj Pul sar 200
Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Number Wth Effect
No From
DK101150 CLUTCH FRI CTI ON DI SK- B 1 Y
DK101255 CLUTCH FRICTION DISK - C 1 Y
1 DH101275 NUT - SPECI AL 1 Y
2 DK101241 HOUSI NG COMPLETE CLUTCH 1 Y
3 DK101075 CLUTCH PLATE ASSEMBLY 1 Y
4 DK101001 CLUTCH CENTER 1 Y
5 DK101163 PLATE CLUTCH PRESSURE 1 Y
6 DK101149 CLUTCH FRI CTI ON DI SK 1 Y
7 DK101151 PLATE CLUTCH 4 Y
8 DK101152 SPRI NG CLUTCH 6 Y
9 DK101154 BOLT SH Ms*22 6 Y
10 39261720 BEARI NG - BALL :- 6002 C3 (SKF) (|1 Y
12 DK101072 CLUTCH LI FTER ROD 1 Y
13 DK101126 SPACER CLUTCH 1 Y
14 DH101648 NUT CLUTCH CENTER LOCK 1 Y
( PRECOATED)
15 DK101078 ASSEMBLY CLUTCH LI FTER RCOD 1 Y
16 39220011 WASHER - PLAI N (PRI MARY DRI VE 1 Y
GEAR)
17 DK101073 CLUTCH ASSEMBLY COVPLETE 1 Y

Page No. 21.




Baj aj

Pul sar 200

Model

Code: "001MZ625" Mbdel
Pl ate Code: "16" Pl ate Description:

Nane:

"Baj aj

Pul sar 200"
"O L Cool er assenbly”

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 JC101017 O L COOLER ASSEMBLY Y

2 DK121018 BRACKET O L COOLER 1 Y

3 DK101225 SWTCH O L PRESSURE Y

4 39166121 RING - O 1 Y

6 DK101226 ASSEMBLY O L COOLER PI PE 1 Y

7 39167204 BOLT - FLANGE :- M6 X 16 1 Y

8 DK101234 BRACKET O L COOLER PI PE 1 Y

9 DK101228 PI PE I NLET O L COCLER 1 Y

10 DK101230 Pl PE QUTLET O L COOLER 1 Y

11 39263704 BOLT - HEXAGON HEAD 1 Y

Page No. 22.



Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "17" Pl ate Description: "CARBURETTOR'

%

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 JC120005 CARBURETTOR ASSEMBLY(JC) 1 Y

2 DJ121051 VACUUM PI STON KI T 1 Y

3 DJ121052 I DLI NG SCREW KI' T 1 Y

4 JC120009 |[|JET NEEDLE (JN) 1 Y

5 DJ121053 O RI NG 1 Y

6 DJ121054 SCREW 2 Y

7 DJ121055 FLOAT ASSEMBLY 1 Y

8 JC120011 JET HOLDER 1 Y

9 JC120006 |[MAIN JET (110) 1 Y

10 JC201006 MAGNET- REAR BRAKE SW TCH 1 Y

11 JC201005 REED SW TCH ASSY- REAR BRAKE SWi{|1 Y

12 39178001 SCREW PAN - Mo 2 Y

13 JC120010 NEEDLE JET (NJ) P3 1 Y

14 DJ121058 SET ADJUSTER 1 Y

15 DJ121059 SET PLUNGER ASSEMBLY 1 Y

16 JC120007 AR JET (MAJ 0.7) 1 Y

Page No. 23.



Baj aj

Pul sar 200

Model

Code: "001MZ625" Mbdel
Pl ate Code: "18" Plate Description:

Nane:

"Baj aj

Pul sar 200"
"Al R CLEANER COWP. "

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 JC120004 ||ASSEMBLY Al R CLEANER COVPLETE 1 Y

2 DK121009 ASSEMBLY ELEMENT FI LTER 1 Y

3 DH121020 BRACKET - LOCK 1 Y

4 39176511 WASHER - PLAI N 1 Y

5 39000701 SCREW - HEXAGON HEAD : - M 1 Y

6 JC120002 CONNECTI NG TUBE 1 Y

7 CB121014 BAND - A/ C CONN. TUBE 1 Y

9 DS121126 PLUG 1 Y

10 DS101234 SPRI NG - BREATHER PI PE 2 Y

11 DK111010 SENSOR | R (Al R FI LTER) 1 Y

12 DK121019 SENSOR | NTAKE Al R TEMP (| AT) 1 Y

Page No. 24.



Baj aj

Pul sar 200

Model

Code: "001MZ625" Mbdel
Pl ate Code: "19" Pl ate Description:

Nanme: "Baj aj

Pul sar 200"
"SI LENCER ASSEMBLY"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From

1 JC101039 SI LENCER ASSY W THOUT SHI ELD 1 Y

2 DH101608 SHI ELD - EXHAUST TUBE 1 Y

3 DH101607 SCREW - TRUSS 2 Y

4 DJ101064 GASKET - EXHAUST 1 Y

Page No. 25.




Baj aj

Pul sar 200

Model

Code: "001MZ625" Mbdel
Pl ate Code: "20" Pl ate Description:

Nane:

"Baj aj

Pul sar 200"
"SEAT ASSLY / SEAT LOCK"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From

1 DK211001 SEAT ASSEMBLY FRONT 1 Y

2 DS211005 DAMPER - SEAT :- II 2 Y

3 DH161046 LOCK ASSEMBLY - SEAT 1 Y

4 DK211004 SEAT ASSEMBLY REAR 1 Y

5 DK211008 LOCK ASSEMBLY SEAT REAR 1 Y

6 39190204 BOLT - FLANGED :- M 2 Y

Page No. 26.



Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "21" Pl ate Description: "OL PUW"

%

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From

1 DH121001 PUMP ASSEMBLY - O L 1 Y

2 39167404 BOLT - FLANGE :- M6 X 25 3 Y

3 DH121010 MESH - FILTER :- O L PUW 1 Y

4 39168606 PI'N - HOLLOW DOWEL 1 Y

5 DH121035 CLIP MESH O L FILTER 1 Y

6 39219421 RING - O 1 Y

Page No. 27.



Baj aj Pul sar 200

Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "22" Plate Description: "MAGNETO/C. D.1./ HT. COL"

Page No. 28.



Baj aj Pul sar 200
Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Number Wth Effect
No From
1 DJ111020 MAGNETO ASSY( SS) - MODI FI ED 1 Y
NEUTRAL SW TCH
2 DJ111021 STATOR ASSY( SS) - MODI FI ED 1 Y
NEUTRAL SW TCH
3 DJ111022 ROTOR ASSEMBLY FOR UG3 1 Y
4 39167404 BOLT - FLANGE :- M6 X 25 2 Y
5 39076101 SCREW PAN CRCSS - Mb 2 Y
6 DH101199 PLATE - STOPPER (W RI NG 1 Y
HARNESS)
7 39074601 SCREW PAN CRCSS - Ms 1 Y
8 DG111008 PLUG - SPARK 2 Y
9 DD111011 CROMMET - SPARK PLUG CAP 1 Y
10 DJ201102 ASSY. REGULATOR 1 Y
11 JC111003 HTCAOL LH WTH CAP 1 Y
12 JC111002 HT CAOL - RH 1 Y
13 DH111015 CAP - SPARK PLUG 1 Y
14 DK111011 CAP SPARK PLUG 1 Y
15 DD111012 CROMWET FOR H T. CABLE 2 Y
16 DH111013 CGROWET - SPARK PLUG 1 Y
17 DK111012 GROMVET SPARK PLUG CAP 1 Y
18 39190204 BOLT - FLANGED :- M 2 Y
19 DJ161067 BRACKET - H T. COL 1 Y
20 39168004 BOLT - FLANGE :- M 2 Y
21 DH111016 CROMMVET - SLEEVE :- SPARK PLUG |[1 Y

Page No. 29.




Baj aj Pul sar 200

Model Code: "001MC625" Model Nane: "Bajaj Pul sar 200"
Pl ate Code: "23" Plate Description: "STARTER ASSLY ( FOR SELF START)"

Page No. 30.



Baj aj Pul sar 200

Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Number Wth Effect

No From

1 DH101578 BODY COVMP STARTER CLUTCH 1 Y

2 DH101186 PLATE - ROLLER CLUTCH 1 Y

3 DH101658 CEAR STARTER CLUTCH 1 Y

4 DH101581 PLATE STARTER CLUTCH GEAR 1 Y
RETURN

5 DH101385 PRECOATED FLANGED BOLT M6X16 - 1 Y
39167204P

6 DK101176 SHAFT STARTER COUNTER 1 Y

7 DH101172 COLLER - STARTER MOTOR 1 Y

8 DH101188 GEAR COWPLETE - STARTER COUNTER |1 Y
ASSEMBLY

9 59200007 BEARI NG NEEDLE ROLLER(30*37*16) (|1 Y

10 DH101382 PRECCATED SOCKET SCREW M6X14 - 3 Y
39097204P

11 JC111007 STARTER MOTOR 600 W BLACK 1 Y

12 DS101353 BOLT FLANGED M5 ( PRECOATED) 2 Y

13 DH101372 COVER - STARTER MOTOR 1 Y

14 DH101389 PRECOATED PAN SCREW M5 X 27 - 1 Y
39119704

15 DH101164 SPRI NG - STARTER CLUTCH 5 Y

16 DJ101109 BUSH FOR SPRI NG STARTER 5 Y

17 DH101163 ROLLER - CLUTCH 5 Y

18 DH101533 BUSH - SPRI NG STARTER CLUTCH 5 Y

Page No. 31.




Baj aj Pul sar 200

Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "24" Plate Description: "ENG NE MOUNTI NG'

% 16

Page No. 32.



Baj aj Pul sar 200

Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Number Wth Effect

No From

1 DK161096 BRACKET ENG MIG FRONT 1 Y

2 DH161189 BRACKET COWPLETE - ENGI NE :- LH||1 Y
- FRONT

3 DH161190 BRACKET COVPLETE - RH :- ENG NE ||1 Y
- FRONT

4 36DK0011 KI T HARDWARE ENG. MOUNTI NGS 1 Y

5 DK161159 BRACKET COWPLETE LH ENG NE 1 Y
LOVER

6 DK161160 BRACKET COVPLETE RH ENG NE 1 Y
LONER

7 39215704 BOLT - HEXAGON W TH FLANGE : - 3 Y
MB

8 39241204 BOLT - HEXAGON HEAD W TH FLANCE |1 Y
- M8

9 DH161273 C. 1. BUSH REAR LH 1 Y

10 39196704 ||BOLT 1 Y

11 39241404 BOLT - HEXAGON SOCKET HEAD CAP (|1 Y
- M8

12 DK161161 BRACKET COVPLETE RH ENG NE REAR (|1 Y

13 39231004 BOLT - HEXAGON HEAD W TH FLANGE ||2 Y
- M8

14 39231104 BOLT - HEXAGON HEAD W TH FLANCE |1 Y
- M8

15 39245711 WASHER - PLAIN 1 Y

16 DK161182 ENG NE MOUNTI NG PLATE SET 1 Y

Page No. 33.




Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "25" Plate Description: "FRAME / FRAME FI TTI NGS"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 JC161022 FRAMVE W TH BUSH RACES/ CUP RR 1 Y

2 DH161112 CUP - REAR 2 Y

3 DG181048 NUT - STEERI NG 1 Y

4 DG181042 CAP - STEERI NG 1 Y

5 36DV0003 KI' T STEERI NG CONE ( AVENGER ) 1 Y

7 39168004 BOLT - FLANGE :- M 2 Y

8 DJ161132 HOOK - HARNESS :- LH 1 Y

9 DJ161133 HOOK - HARNESS :- RH 1 Y

10 DJ201143 ASSEMBLY HALL SENSOR FOR S.C.B. (|1 Y

Page No. 34.



Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "26" Plate Description: "SWNG ARM RR SHOCK ABSORBER'

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 DJ171019 REAR SHOCK ABSORBER FOR PULSAR (|1 Y
UG WTH 1

2 DG171038 BOLT :- PRE- COATED 2 Y

3 36DK0012 KI'T BUSH RE. SHOCK 1 Y

4 JC171002 SW NG ARM ASSEMBLY 1 Y

5 DG171018 BEARI NG - NEEDLE 4 Y

6 DK171005 COLLAR SW NG ARM 2 Y

7 DG171019 SEAL - AL 4 Y

8 DH171019 NUT - U :- SWNG ARM 1 Y

9 DK171003 SHAFT SW NG ARM 1 Y

10 DG171034 GUARD 1 Y

11 DG171021 ADJUSTER - CHAIN 1 Y

12 DG1L71020 CAP - CHAIN ADJUSTER 1 Y

13 DJ151047 PLATE - CHAI N ADJUSTER 2 Y

14 39029215 NUT - HEXAGON :- M6 X 1 4 Y

15 35171033 NI PPLE - GREASE - BM5 2 Y

16 39074011 WASHER ( NON- METALLI ©) 2 Y

Page No. 35.



Baj aj

Pul sar 200

Model

Code: "001MC625" Mbdde
Pl ate Code: "27" Plate Description:

Nane:

"Baj aj

I
1
1
1
-

G e

Pul sar 200"
"Rl DER FOOT REST"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From

1 DJ161126 STEP ASSEMBLY - MAIN :- LH 1 Y

2 22150451 SCREW - CYLI NDER SECURI NG 4 Y

3 DJ161127 STEP ASSEMBLY - MAIN :- RH 1 Y

4 DH161053 RUBBER - MAIN STEP 2 Y

5 DH161194 STOPPER - KICK 1 Y

6 DX161067 PLATE LOCK PI LLI ON STEP 2 Y

7 DH161100 SPACER - MAIN STEP 2 Y

Page No. 36.



Baj aj

Pul sar 200

Model

Code: "001MZ625" Mbdel
Pl ate Code: "28" Plate Description:

Nane:

"Baj aj

Pul sar 200"
"Pl LI ON FOOT REST/ HOLDER'

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From

1 DK161137 HOLDER STEP LH 1 Y

2 JC161002 HOLDER STEP RH 1 Y

3 DH161313 STEP PI LLI ON ASSEMBLY COWP LH 1 Y

4 DH161315 STEP PI LLI ON ASSEMBLY COWP RH 1 Y

5 36DK0013 KI' T HARDWARE PI LLI ON SUP 2 Y

6 39106901 SCREW - HEXAGON HEAD 2 Y

7 39029215 NUT - HEXAGON :- M6 X 1 1 Y

8 39174104 BOLT , PLUG 12 2 Y

Page No. 37.



Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "29" Pl ate Description: "MJDGUARD FRONT & REAR"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From

1 DK161098 BRACE FENDER FRONT 1 Y

2 59040040 BOLT STEPED 4 Y

3 DK161086 FENDER REAR FRONT 1 Y

4 39071111 WASHER - PLAI N 4 Y

5 39168004 BOLT - FLANGE :- M 2 Y

6 DK161085 FENDER REAR 1 Y

Page No. 38.



Baj aj Pul sar 200

Mbdel Code:

P

at e Code:

"001M3625" Mbdde

"30" Plate Description:

Nane: "Baj aj

Pul sar 200"
"STAND ASSEMBLY"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 DK161122 STAND CENTER 1 Y

2 30161157 SHAFT - STAND 1 Y

3 39078708 PIN - COITER 1 Y

4 DH161121 SPRING - MAI N STAND 1 Y

5 DH161145 COVER - SPRING :- MAIN STAND 1 Y

6 DK161136 STAND COVPLETE SI DE 1 Y

7 DH161066 SPRI NG - SI DE STAND 1 Y

8 DH161146 COVER - SPRING :- SIDE STAND 1 Y

9 DF161102 BOLT FOR Sl DE STAND MOUNTI NG 1 Y

10 39042215 NUT - NYLOC :- MO 1 Y

Page No. 39.



Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "31" Plate Description: "TYRE/ TUBE/ RIM"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From

1 JC151013 |[|WHEEL 1. 85X17- TUBELESS( BLACK) 1 Y

2 DK151006 TYRE 90/ 90-17 TUBELESS 1 Y

3 JC151010 WHEEL 2. 5X17- TUBELESS- DRUM 1 Y

4 DK151007 TYRE 120/ 80-17 TUBELESS 1 Y

5 DK151026 VALVE TUBELESS TYRE 1 Y

Page No. 40.



Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "32" Plate Description: "FRONT HUB"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 39078708 PIN - COITER 1 Y
2 39236220 BEARI NG - BALL :- 12 X 37 X 12 ||2 Y
3 DK151028 SPACER ASSY FRONT WHEEL 1 Y
4 DG151005 SEAL - AL 1 Y
5 DE151012 PLATE - DRI VE FOR SPEEDOVETER 1 Y
GEAR
6 DE151008 SEAL - AL 1 Y
7 DK151027 DI SC FRONT DI A 260 1 Y
8 39078615 NUT - HEXAGON SLOTTED :- ML2 X ||1 Y
1.25
9 39078111 WASHER - PLAIN 1 Y
10 DG151049 BOLT 6 Y
12 DG151007 COLLAR 1 Y
13 DK151008 AXLE FRONT 1 Y

Page No. 41.



Baj aj Pul sar 200

Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "33" Plate Description: "FRONT MASTER CYLI NDER'

%

Page No. 42.



Baj aj Pul sar 200
Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Number Wth Effect
No From
1 DE151015 CYLI NDER ASY- MASTER: BRK- FR, 1 Y
KALYANI BRAK
2 DJ151076 FRONT BRAKE HOSE 1 Y
3 DJ191006 LEVER - GRIP :- RH 1 Y
4 DE191011 BOLT - BANJO : - KBX 2 Y
5 DE191010 WASHER - COPPER :- KBX 4 Y
6 DJ191027 CLAMP HOLDER RH 1 Y
7 DJ191028 BOLT - CLAMP HOLDER 1 Y
8 DJ191029 BOLT - FR BRAKE LEVR 1 Y
9 DJ191030 NUT - FR BRAKE LEVER 1 Y
10 DJ191031 SCREW 2 Y
11 DJ191032 CYLI NDER - MASTER 1 Y
12 DJ201100 SW TCH - REAR BRAKE 1 Y
13 DJ191034 RESERVO R CAP 1 Y
14 DJ191035 DI APHRAGM 1 Y
15 36DH1902 O RING KIT MASTER CYL. PULSAR 1 Y
DTS- 1
16 DJ010022 DI SC BRAKE KI' T 1 Y
17 36DH1901 KIT M NOR 1 Y

Page No. 43.




Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "34" Plate Description: "FRONT DI SC BRAKE"

%

1
! i
1 1
! 1
1
| 1B DUST SEAL !
1

1
H _ B R
15 !
1
1 &) rroecTionsoor]
! |
! 1
I 1
1

1

_@ INSULATOR

12#\—@ CALIPER PISTON
) %

3
PAD SPRING

~

BLEEDER SCREW

_““““",E _________
Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From

1 DG151089 CALI PER ASSEMBLY - BRAKE : - 1 Y

FRONT

2 39176904 BOLT - FLANGED :- MB 2 Y

3 DJ151068 SPRI NG PAD 1 Y

4 DJ151069 BLEEDER SCREW 1 Y

5 DJ151070 BLEEDER CAP 1 Y

6 DJ151071 DI SC PAD SET 1 Y

7 DJ151072 PROTECTI ON BOOT 8DI A 1 Y

8 DJ151073 PROTECTI ON BOOT 9DI A 1 Y

9 DJ151074 KIT - MNOR :- CALI PER 1 Y

10 DJ151075 KIT - MAJOR :- CALI PER 1 Y

Page No. 44.



Baj aj Pul sar 200

Model Code: "001MC625" Model Nane: "Bajaj Pul sar 200"
Pl ate Code: "35" Plate Description: "REAR HUB"

Page No. 45.



Baj aj Pul sar 200
Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Number Wth Effect
No From
1 39224220 BEARI NG - BALL 1 Y
2 DK151022 CCOLLAR BEARI NG ASSLY 1 Y
3 DJ151088 COUPLI NG RUBBER 1 Y
4 39224120 BEARI NG - BALL 1 Y
5 30151069 SPRI NG 2 Y
6 30151068 SHOE - BRAKE 1 Y
7 JC151005 CAM BRAKE 1 Y
8 DJ151092 PANEL REAR BRAKE 1 Y
9 DJ151032 AXLE - REAR 1 Y
10 JC151011 SPACER PANEL SI DE 1 Y
11 JC151007 LEVER CAM BRAKE 1 Y
12 39244704 BOLT - HEXAGON HEAD : - M 1 Y
13 39079815 NUT - HEXAGON W TH FLANCE : 1 Y
14 JC151006 | NDI CATOR 1 Y
15 30151038 RING - O 1 Y
16 DH171019 NUT - U :- SWNG ARM 1 Y
17 39199715 NUT - HEX. :- SMALL - MB 2 Y
18 39122411 WASHER - PLAIN 2 Y
19 DK151014 SPACER FOR COUPLI NG 1 Y
20 DS151074 WASHER - 4 RUBBER 3 Y
21 DK151012 SEAL_O L COUPLI NG 47X28X7 1 Y
22 DK151013 BEARI NG COUPLI NG 47X25X12 1 Y
23 DK151005 COUPLI NG 1 Y
24 DS151073 STUD - 4 RUBBER 6 Y
25 DJ151033 SLEEVE 1 Y
26 39079415 NUT - HEXAGON FINE :- MLO X 6 Y
1.25
27 DJ151053 LOCK - DRI VE CHAI N 1 Y
28 DK151004 SPROCKET 39T FCR 0- RI NG CHAI N 1 Y
29 DK151010 CHAIN O RING 104 LINK 1 Y

Page No. 46.




Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "36" Plate Description: "REAR BRAKE PADAL"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From

1 JC191001 BRAKE LEVER 1 Y

2 DK101186 BOLT PI VOT LEVER CHANGE 1 Y

3 DK101185 WASHER PI VOT BOLT 1 Y

4 DK101187 CCLLAR PI VOT BOLT 1 Y

5 39238315 NUT - HEXAGON W TH FLANCE - MB 1 Y

6 DK191013 SPRI NG REAR BRAKE PEDAL 1 Y

7 JC191002 ROD BRAKE 1 Y

8 36DK0017 KI' T HARDWARE ROD BRAKE 1 Y

Page No. 47.



Baj aj Pul sar 200

Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "37" Plate Description: "HANDLE BAR'

Page No. 48.



Baj aj Pul sar 200

Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Number Wth Effect

No From

1 JC181005 HANDLE BAR 1 Y

2 DH181053 HOLDER - HANDLE 1 Y

3 39171404 BOLT - FLANGED 4 Y

4 DH201048 HANDLEBAR CONTROL SW TCH LH (K1 ||1 Y
UX)

5 DH201049 HANDLEBAR CONTROL SW TCH RH (K1 (|1 Y
UG3)

6 DJ191009 HOLDER ASSEMBLY COVPLETE - LH 1 Y

7 DJ191054 HOLDER LH FOR NEW CLUTCH SW TCH ||1 Y
3 PCLE

9 DD191085 STUD - LEVER HANDLE 1 Y

10 39118415 NUT - NYLOC :- Mb X 0.8 1 Y

11 36DK0019 KI' T HARDWARE HOLDER LH 1 Y

12 DH191007 GRIP - HAND :- LH 1 Y

13 DH191017 Pl PE - THROTTLE 1 Y

14 DH191019 BOOT - FOR LEVER 1 Y

15 DH181022 HANDLE BAR WEI GHT 2 Y

16 DH181040 BOLT :- PRE- COATED SOCKET HEAD ||2 Y
(M6 X 50)

17 DJ181039 PAD - HOLDER HANDLE 1 Y

18 DJ221003 M RROR ASSEMBLY - LH FOR " K- 1 Y
UPGRADE'

19 DJ221004 M RROR ASSEMBLY - RH FOR " K- 1 Y
UPGRADE'

21 39194304 BOLT - FLANGED 2 Y

22 DJ201034 SWTCH - CLUTCH 1 Y

Page No. 49.




Baj aj Pul sar 200

Pul sar 200"

"FRONT FORK"

Model Nane: "Baj aj

Pl ate Descri ption:

" 001MC625"

(1] 38"

Code:

Model

Pl at e Code:

Page No. 50.



Baj aj Pul sar 200
Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Number Wth Effect
No From
1 JC181001 FRONT FORK ASSEMBLY 1 Y
2 JC181016 I NNER DUST SEAL 1 Y
3 JC181015 O L SEAL 2 Y
4 DG181013 BUSHI NG - PI PE QUTER 2 Y
5 DG181088 DAMPER ASSEMBLY- RH FOR BREMBO 1 Y
DI SC BRAKE
6 JC181011 OQUTER TUBE P/ C LH 1 Y
7 JC181012 QUTER TUBE P/ C RH 1 Y
8 30181026 GASKET 2 Y
9 30181025 BOLT 2 Y
10 DS181077 CYLI NDER COVPLETE - FORK 2 Y
11 DJ181103 PIPE - INNER :- DU 135 2 Y
12 DG181011 BUSHI NG - PI PE | NNER 2 Y
13 DJ181104 SPRING - MAIN :- 135 DU WTH 2 Y
SPACER TUBE
14 DH181009 GROWMVET - FORK :- TOP 2 Y
15 DH181015 BOLT - FORK 2 Y
16 30181029 RING - O 2 Y
17 30181028 SEAT - FORK SPRI NG 2 Y
18 DS181085 SEAT - FORK PI PE 2 Y
19 DML81010 WASHER - FORK SPRI NG 2 Y
20 30181044 BOLT 1 Y
21 DH181056 HOLDER FORK UPPER- UG3 1 Y
22 DG181008 BOLT - SOCKET 2 Y
23 DJ181085 CUSHI ON RUBBER 31 2 Y
24 DJ181052 COVER - TRAIL :- B (31 - BLACK) ||4 Y
25 JC181004 LAMP SHADE ASSEMBLY 1 Y
26 DG181045 BEARI NG CONE : - UPPER 1 Y
27 DJ181041 HOLDER - FORK :- UNDER 1 Y
28 39078912 WASHER - SPRI NG 2 Y
29 39181304 BOLT -HEX. : MLOX1.25 - 2 Y

ENDURANCE SYSTEM

Page No.51.




Baj aj Pul sar 200

Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "39" Plate Description: "PAl NTED PARTS & DECALS"

Page No.52.



Baj aj Pul sar 200
Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Number Wth Effect
No From
1 JCr71012T PETROL TANK JC TI TANIUM SI LVER ||1 Y
1 JCr1012v PETRCL TANK JC COCKTAI L W NE 1 Y
RED
1 JC71013A PETROL TANK JC LONG BEACH BLUE (|1 Y
1 JC7101X3 PETROL TANK JC EBONY BLACK 1 Y
2 DH73013A ||SI DE COVER LH LONG BEACH BLUE 1 Y
2 DH7301X3 SI DE COVER LH EBONY BLACK 1 Y
2 DK73012T SI DE COVER LH TI TANI UM SI LVER 1 Y
2 DK73012V ||COVER SI DE LH COCKTAIL W NE RED ||1 Y
3 DK73022T SIDE COVER RH TI TANIUM SI LVER |[1 Y
3 DK73022V ||COVER SI DE RH COCKTAI L WNE RED (|1 Y
3 DK73023A ||SI DE COVER RH LONG BEACH BLUE 1 Y
3 DK7302X3 SI DE COVER RH UG3 EBONY BLACK 1 Y
4 DK73032T SEAT COAL TI TANI UM SI LVER 1 Y
4 DK73032V CONL SEAT ASSEMBLY COCKTAI L 1 Y
W NE RED
4 DK73033A ||SEAT CONL ASSY LONG BEACH BLUE (|1 Y
4 DK7303X3 SEAT COAL UG3 EBONY BLACK 1 Y
5 DK74022T FRONT FENDER K3 TI TANI UM SI LVER (|1 Y
5 DK74022V FRONT FENDER K3 COCKTAI L W NE 1 Y
RED
5 DK74023A FRONT FENDER K3 LONG BEACH BLUE ||1 Y
5 DK7402X3 FRONT FENDER K3 EBONY BLACK 1 Y
6 DH141020 TAPE - SEAT 1 Y
7 DJ74012T FAI RI NG TI TANI UM SI LVER 1 Y
7 DJ74012V FAI RI NG COCKTAI L W NE RED 1 Y
7 DJ74013A ||FAI RI NG LONG BEACH BLUE 1 Y
7 DJ7401X3 FAI RI NG BLACK 1 Y
8 JCr2012T TANK FLAP LH JC TI TANI UM SI LVER (|1 Y
8 JC72012V |[TANK FLAP LH JC COCKTAIL W NE 1 Y
RED
8 JC72013A |[TANK FLAP LH JC LONG BEACH BLUE (|1 Y
8 JC7201X3 TANK FLAP LH JC EBONY BLACK 1 Y
METALLI C
9 JC72022T TANK FLAP RH JC TI TANI UM SI LVER || 1 Y

Page No. 53.




Baj aj

Pul sar 200

9 JC72022V  ||TANK FLAP RH JC COCKTAI L W NE
RED

9 JC72023A ||TANK FLAP RH JC JC LONG BEACH
BLUE

9 JC7202X3 ||TANK FLAP RH JC EBONY BLACK
METALLI C

10 DK101123 |[BOLT RELI EF VALVE

11 DK101124 |[SENSOR THERVAL W TH GASKET

12 59020001 ||SCREW SELF TAPPI NG 3. 5X9. 5

13 JC141015 |[|GROMMVET TANK COVER

14 JC141017 ||GROMMET |1 TANK COVER

Page No. 54.



Baj aj

Pul sar 200

Model

Code: "001MC625" Mbdel Name:
Pl ate Code: "40" Pl ate Description:

"Baj aj

Pul sar 200"
"CAP TANK &GAUGE FUEL"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 DH141050 CAP TANK WO LOCK 1 Y
2 39084001 SCREW PAN CRCSS - M4 1 Y
3 39238104 BOLT - HEXAGON SOCKET HEAD CAP ||7 Y
- Mo
4 DJ141007 TAP (COCK) ASSEMBLY- FUEL: - 1 Y
ADVI K (K- UP)
5 DH141048 ROTOR W TH KEY 1 Y
6 30141039 PACKI NG 1 Y
7 DD141022 BOLT - FLANGED 2 Y
8 39074011 WASHER ( NON- METALLI C) 2 Y
10 30141028 GASKET 1 Y
11 30141032 BOLT 4 Y
12 DJ141006 PIPE - FUEL FOR K-UP WTH ADVIK |1 Y
COCK
13 BA122003 CLIP - PIPE 1 Y
14 DH141024 PI PE - DRAIN 1 Y
15 DJ141002 CLAMP - DRAIN PI PE 1 Y

Page No. 55.



Baj aj Pul sar 200

Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"

Pl ate Code: "41" Plate Description: "FITTINGS P. TANK SI DE COVER &COVER
SEAT"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 DK161185 GROMVET KI'T SI DE COVER 1 Y

2 DH141031 TAPE - TANK :- | NNER 2 Y

3 39160701 SCREW - M 2 Y

4 DK161162 LOCK SI DE COVER 2 Y

5 DH141023 DAVPER - REAR 1 Y

6 DJ141008 DAVPER - FRONT 2 Y

7 39155604 BOLT - FLANGE 1 Y

8 39242411 WASHER - PLAI N 1 Y

9 DK141015 TANK PAD 1 Y

Page No. 56.



Baj aj Pul sar 200
Model Code:
Pl at e Code:

"001M3625" Mbdde

"42" Plate Description:

Nanme: "Baj aj

Pul sar 200"
"METER ASSEMBLY"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From

1 JC191005 ELECTRONI C CLUSTER 1 Y

2 39177802 SCREW - TAPPING :- 4 X 14 4 Y

3 DJ181119 SPEEDOVETER COVER FAI RI NG UG3 1 Y

Page No.57.



Baj aj Pul sar 200
Model Code:
Pl at e Code:

"001M3625" Mbdde

"43" Pl ate Description:

Nanme: "Baj aj

%

Pul sar 200"
" CONTROLS CABLES"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 JC191003 |[CABLE ACCELERATER 1 Y
2 JC191004 CABLE CLUTCH 1 Y
3 DK201031 ASSEMBLY- VEH. SPEED SENSOR & 1 Y
CABLE( K3)

Page No. 58.



Baj aj Pul sar 200

Model

Code:
Pl at e Code:

"001MC625"
"44" Pl ate Description:

Nane:

"Baj aj

%

Pul sar 200"
"CHAI N COVER "

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From

1 DK161142 |[|COVER CHAI N 1 Y

2 DH161283 ||BOLT CHAI N CASE 2 Y

Page No. 59.



Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "45" Pl ate Description: "HEAD LAVP &FAI Rl NG'

QUTPUT)

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 JC201008 HEAD LAMP ASSEMBLY 1 Y
2 DJ181119 SPEEDOVETER COVER FAI RI NG UG3 1 Y
3 DJ181033 W NDSHI ELD 1 Y
4 DF181098 SCREW - STAI NLESS STEELS :- M |4 Y
XL =14
5 39214124 WASHER ( NON METALI C ROUND 4 Y
WASHER)
6 DL181010 NUT - WVELL :- M 4 Y
7 DJ181037 DECAL - W NDSH ELD :- K-UP 1 Y
8 39190701 SCREW - TRUSS CRCSS :- M 2 Y
9 DJ181069 PACKI NG - FAI RI NG 1 Y
10 DH181052 FAI RING MIG BKT UPPER BKT. 1 Y
ASSEMBLY
11 36DK0021 KI' T HARDWARE MOUNTI NG BRACKET 1 Y
12 DJ181065 NUT - CLIP :- M 4 Y
13 39071601 SCREW PAN CRCSS - Mb 2 Y
14 39152401 SCREW PAN CRCSS - Mb 2 Y
16 DK201044 BULB- 12V 5 WATT FOR PO (WHI TE [|2 Y

Page No. 60.



Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "46" Plate Description: "I1NDI CATOR LI GHT ASSEMBLY"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 DJ201148 ||l NDI CATOR- FR LH (CLEAR LENS) 1 Y
2 DJ201149 | NDI CATOR- FR RH ( CLEAR LENS) 1 Y
3 DJ201146 | NDI CATOR- RR LH ( CLEAR LENS) 1 Y
4 DJ201147 ||l NDI CATOR- RR RH (CLEAR LENS) 1 Y
5 DJ201150 BULB- 12V 10WW TH AMBER COLOUR (|1 Y
QUTPUT
6 39197015 NUT - HEXAGON W TH FLANGE :- M ||4 Y
7 DJ201130 |[|MAGNET ASSLY - BLI NKER SELF 1 Y
CANCELLATI ON

Page No. 61.



Baj aj Pul sar 200
Model Code: "001MC625" Model Name: "Bajaj Pul sar 200"
Pl ate Code: "47" Plate Description: "TAIL LAMP ASSLY. /FR&RR NO. PLATE"

%

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect

No From

1 DK201003 ||LAMP TAI L ASSEMBLY 1 Y

2 DH161293 GROMMVET FOR NUMBER PLATE 2 Y
MOUNTI NG ( UG3)

3 DK161153 CLI P NUT M4 4 Y

4 59010013 || SCREW MJSHROOM ROUND HEAD 4 Y

5 39070501 ||SCREW - M 2 Y

6 39197215 NUT - HEXAGON W TH FLANGE :- M ||2 Y

7 DK201024 ||LAMP ASSLY FOR REAR NUMBER 1 Y
PLATE

8 DJ161072 BRACKET - REAR NUMBER PLATE 1 Y

9 DP161145 "PLATE - NO : RR-SAME AS SECURITY |1 Y
PLATE, RT

10 39168004 ||[BOLT - FLANGE :- Ms 2 Y

11 39178301 SCREW- TRUSS :- Mb X 0.8 X 10 |2 Y

12 DP161144 "PLATE - NO : FR- SAME AS SECURITY |1 Y
PLATE, RT

13 DH161292 ||BRACKET FOR NUMBER PLATE 1 Y

14 39177304 BOLT - HEXAGON W TH FLANGE : - 2 Y
%)

Page No. 62.



Baj aj Pul sar 200

Mbdel Code:
Pl at e Code:

"001MC625"
"48" Pl ate Description:

Model

Nane:

"Baj aj

Pul sar 200"
"ELECTRI CAL EQUI PMENTS"

————————

________

i
J
5

Page No. 63.



Baj aj Pul sar 200
Fig ||/l tem Code |[Description Quantity [|Serviceabl e Chasi s Number Wth Effect
No From
1 DH201011 HORN - LH W TH STAY 1 Y
2 DH201014 HORN - RH W TH STAY 1 Y
3 39150711 WASHER - PLAIN 1 Y
4 39195604 BOLT - FLANGED :- SMALL 1 Y
5 DJ201125 BATTERY MF WET CHARGED 9 AH 1 Y
6 DJ161247 BAND BATTERY 1 Y
7 JC201001 HARNESS W RI NG FOR PULSAR 180 1 Y
UG3
8 DJ201029 LAVP (LI GHT) ASSLY. - Sl GNAL: - 1 Y
REAR- LH+LAMP
9 DH191012 SPRI NG - BRAKE SW TCH 1 Y
10 DH201019 CGROMMVET - REAR BRAKE SW TCH 1 Y
11 39168004 BOLT - FLANGE :- M 1 Y
12 DK201016 STARTER RELAY 70A FOR K3 1 Y
13 30201104 BOX - FUSE W TH DAMPER 1 Y
14 30201085 FUSE - 15 AMPS 1 Y
15 DJ201140 CABLE ASSY. BATTERY TO EARTH 1 Y
(U=)
16 DJ201020 CABLE ASSEMBLY- BATTERY TO 1 Y
STARTER RELAY
17 DJ201141 SW TCH ELECTRONI C CONTROL UNIT |1 Y

Page No. 64.




Baj aj Pul sar 200

Model Code: "001MC625" Model Nane: "Bajaj Pul sar 200"
Pl ate Code: "49" Plate Description: "TOOL KIT"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From

1 DH221004 ||TOOL-KIT 1 Y

2 DH211005 BAND : - TOCL-KIT 2 Y

Page No. 65.




Baj aj

Pul sar 200

Model

Code: "001MC625" Mbdel Name:
Pl ate Code: "50" Pl ate Description:

"Baj aj

Pul sar 200"
" ACCESSCORI ES / GRAB HANDLE"

Fig ||l tem Code |[Description Quantity [|Serviceabl e Chasi s Nunber Wth Effect
No From
1 DK221004 GUARD LEG 2 Y

2 39231004 BOLT - HEXAGON HEAD W TH FLANCE |4 Y

- M8

3 DH161294 GUARD SARI UG3 1 Y

4 36DK0023 KI T HARDWARE SARI GUARD 1 Y

5 DK161147 GRAB HNDLE LH 1 Y

6 DK161148 CRAB HANDLE RH 1 Y

8 DJ161079 FOAM LH FOR GRAB 1 Y

9 DJ161080 FOAM RH FOR GRAB 1 Y

Page No. 66.



	INDEX
	COVER CYLINDER HEAD
	CYLINDER HEAD
	VALVE
	CAMSHAFT /TENSIONER
	CYLINDER AND PISTON
	CRANKSHAFT
	BALANCER &BALANCER IDLER GEAR
	TRANSMISSION
	TRANSMISSION
	CHANGE DRUM /SHIFT FORK
	GEAR CHANGE MECHANISM
	ENGINE ASSLY. & CRANKCASE  RH
	CRANKCASE LH
	CRANKCASE LH
	COVER RH
	COVER RH
	COVER MAGNETO
	CLUTCH
	CLUTCH
	OIL Cooler assembly
	CARBURETTOR
	AIR CLEANER COMP.
	SILENCER ASSEMBLY
	SEAT ASSLY /SEAT LOCK
	OIL PUMP
	MAGNETO /C.D.I./ H.T. COIL
	MAGNETO /C.D.I./ H.T. COIL
	STARTER ASSLY ( FOR SELF START)
	STARTER ASSLY ( FOR SELF START)
	ENGINE MOUNTING
	ENGINE MOUNTING
	FRAME /FRAME FITTINGS
	SWING ARM RR.SHOCK ABSORBER
	RIDER FOOT REST
	PILION FOOT REST/HOLDER
	MUDGUARD FRONT &  REAR
	STAND ASSEMBLY
	TYRE / TUBE / RIM 
	FRONT HUB
	FRONT MASTER CYLINDER
	FRONT MASTER CYLINDER
	FRONT DISC BRAKE
	REAR HUB
	REAR HUB
	REAR BRAKE PADAL
	HANDLE BAR
	HANDLE BAR
	FRONT FORK
	FRONT FORK
	PAINTED PARTS & DECALS
	PAINTED PARTS & DECALS
	PAINTED PARTS & DECALS
	CAP TANK &GAUGE FUEL
	FITTINGS P. TANK SIDE COVER &COVER SEAT
	METER ASSEMBLY
	CONTROLS CABLES
	CHAIN COVER 
	HEAD LAMP &FAIRING
	INDICATOR LIGHT ASSEMBLY
	TAIL LAMP ASSLY. /FR&RR NO.PLATE
	ELECTRICAL EQUIPMENTS
	ELECTRICAL EQUIPMENTS
	TOOL KIT
	ACCESSORIES / GRAB HANDLE
	ACCESSORIES / GRAB HANDLE

